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The purpose of this test program was to evaluate the "Miraflex ll" walking deck system as manufactured under ICC-
ES Evafuation Report ESR-1714 for its "Resistance to Foot Traffid' when installed over 314 inch Plywood (Nominal)
The following test data is presented in accordance with the required reporting procedures of ISO 17025 and the
ICC-ES Acceptance Criteria for Laboratory Accreditation (AC-89).

1 The identification of the test method used:
1.1 Testing was conducted in accordance with the ICC Evaluation Service, lnc., Acceptance Criteria for Walking

Decks (4C39)
2 A description of the items tested & Samplinq:

2.1 The walking deck is described as the "MIRAFLEX ll" as described in the ICC-ES Report ESR-1714
2.2 The fabrication of the test sample was witnessed by Mr. Ron Ogawa under IAS Accreditation (M-705) where

he verified the test sample met the modified requirements of ESR 1714 (See Appendix)
g

3.1 Ramtech Laboratories identified the test specimens as follows:
3.1.1 "MIRAFLEX ll" walking deck system installed over 3/4 inch plywood.

4 The date of performance of the test:
4.1 Ramtech Laboratories conducted the testing in February 2010.

A Resistanee to Foot Traffic:
A1 General:

In accordance with the client's request, Rarntech Laboratories conducted an "Resistance to Foot Traffic" on the
"MIRAFLEX ll" decking systems installed onto a 3/4 inch Substrate (12" x 12") in general accordance with FM 4470
(Section 5.5) as required underthe lnternationalBuilding code (150a.D:

A2 Purpose:
The purpose of this test was to determine the resistance of the "Decking System" to foot traffic:

A3 Procedure:
A3.1 As required under FM 4470 (Section 5.5) a 3 in square steel plate with rounded comerc was centered on the

test specimen (See Note Below).
A3.2 A 200 lb load was imposed on the plate.
A3.3 The superimposed load was reduced to zero and the test specimen was reloaded four additionaltimes
A3.4 Penetration and residual reading were taken during each loading sequence without removing the plate

Notes:
1. As a point of clarification, the test specimen was submitted to Ramtech Laboratories without any apparent

"Butt Edges" or "Side Joints" as required in FM 4470 (Section 5.5.2 ltem 2).
2. However, it is the opinion of Ramtech's consulting Professional Engineer that the results of this test report

would be applicable for "Buft Edges" or "Side Joints" should they occur in the decking system

A4 Condition of Acceptance per FM 4470 (Section 5.5.21:
44J No Tearing of Protedive Coating
A4.2 No Cracking of Protective Coating
A4.3 No Exposure of Core Material

A5 Gonclusions
A5.1 To the extent tested, the submitted test specimen meets the conditions of acceptance as stated above.
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Photograph I
(Tested Side)

Test specimen verified bY
Mr. Ron Ogawa

(See Section2.2 of this RePort)

Photograph I
(Back Side)

Test specimen verified bY
Mr. Ron Ogawa

(See Sectionl.2 of this RePort)
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